
Government of India
Ministry of Defence

ORDNANCE PARACHUTE FACTORY
Napier Road, Cantt

Kanpur-208004, Uttar Pradesh

CENTRALISED VENDOR REGISTRATION CERTIFICATE

This is to certify that M/s automotive industries, main road industrial estate adharatal industrial estate jabalpur Madhya Pradesh

is registered at ORDNANCE PARACHUTE FACTORY for following Items.

 

Sl.
No.

Factory / Unit Item Nomenclature Initial Date of
Registration

1 Vehicle Factory Jabalpur SLEEVE[90] 17-01-2019

2 DRAIN BEND ASSY FUEL SYSTEM[90] 17-01-2019

3 PIVOT FOR RACE RING ASSY FOR MPV

FINISH[90]

17-01-2019

4 BUSH FOR MPV ARMY VERSION BUSH[90] 17-01-2019

5 PIPE CLIP[90] 17-01-2019

6 BLT FOR SPARE WHEEL MOUNTING[90] 17-01-2019

7 PIPE FOR RR VIEW MIRROR MOUNTING[90] 17-01-2019

8 BOSS M6X12X30 OST 3[90] 17-01-2019

9 BOSS M6X12X36 OST 3 1496 72[90] 17-01-2019

10 BOSS M8X16X8 OST 3 1496 72[90] 17-01-2019

11 BOSS M12x22x25 OST 3 1496 72[90] 17-01-2019

12 THREADED BOSS[90] 17-01-2019

13 THREADED BOSS M12X 1 point 75 X OD 20X60

MM[90]

17-01-2019

14 THREADED BOSS M6 X 12MM OD X12MM[90] 17-01-2019

15 THREADED BOSS M8 X 16MM OD X12MM[90] 17-01-2019

16 THREADED BOSS M8 X 16MM OD X25MM[90] 17-01-2019

17 THREADED BOSS M12 X 20MM OD X30MM[90] 17-01-2019

Page 1/8



18 THREADED BOSS M8 X 16MM OD X40MM[90] 17-01-2019

19 THREADED BOSS M10 X 20MM OD X 30MM[90] 17-01-2019

20 THREADED BOSS M10X18MMX18MM[90] 17-01-2019

21 PUNCHED WASHER A9 TYPE A[90] 17-01-2019

22 PUNCHED WASHER A11[90] 17-01-2019

23 PUNNCHED WASHER A13[90] 17-01-2019

24 BOSS M12 X 25L[90] 17-01-2019

25 SPLIT PIN 1 POINT 6 X10L IS 549[90] 17-01-2019

26 CHANGE SPEED LEVER[90] 17-01-2019

27 PLAIN WASHER DIA 10 IS 5370[90] 17-01-2019

28 RETAINER[90] 17-01-2019

29 PLAIN WASHER DIA 6 IS 5370[90] 17-01-2019

30 AXLE[90] 17-01-2019

31 PARTITION PLATE DRIVER SIDE[90] 17-01-2019

32 PUNCHED WASHER TYPE B[90] 17-01-2019

33 SPACER[90] 17-01-2019

34 STRUT[90] 17-01-2019

35 STRUT 765 50 1677 A[90] 17-01-2019

36 STRUT 765 50 1353 A[90] 17-01-2019

37 LOWER STEEL ROD[90] 17-01-2019

38 SPRING WASHER A14[90] 17-01-2019

39 SPRING WASHER A6 IS 3063[90] 17-01-2019

40 SPRING WASHER A8[90] 17-01-2019

41 SLOTTED CHEESE HEAD SCREW M5X35

LENGTH[90]

17-01-2019

42 SLOTTED CHEESE HEAD SCREW M5 X 15

LENGTH[90]

17-01-2019

43 PLAIN NUT M5 IS1364 PART III P 8 GALVD AND

YELLOW PASSIVATED L3010518[90]

17-01-2019

44 HANDLE ASSY 675 50 CB301[90] 17-01-2019

45 HANDLE (Bonnet Assy) [ENR Registration] 07-03-2019

Page 2/8



46 PARTITION PLATE MIDDLE LHS[90] 17-01-2019

47 PARTITION PLATE CO DRIVER SIDE[90] 17-01-2019

48 CATCH 675 57 271 A[90] 17-01-2019

49 BUSH 765 58 312 A[90] 17-01-2019

50 AXLE 765 50 1355[90] 17-01-2019

51 PARTITION PLATE LOWER DRIVER SIDE[90] 17-01-2019

52 DATA PLATE FOR MPV MPV HULL 098 A[90] 17-01-2019

53 UPPER STEEL ROD 645 01 1321 1[90] 17-01-2019

54 SPLIT PIN 2 X25L IS 549[90] 17-01-2019

55 SPLIT PIN 1 POINT 6 X12L IS 549[90] 17-01-2019

56 BOSS M12 X24 OD X 25 L[90] 17-01-2019

57 BOSS M12 X 20 OD X 30L[90] 17-01-2019

58 LOOM CLIP FOR ELECTRICAL FITMENT FOR MPV

AS PER DRG NO HULL MPV 102[90]

17-01-2019

59 HANDLE SWC VTS DRG PART NO X 4102414[90] 17-01-2019

60 CHEASE HEAD SCREW M6X20 IS 1366 4 POINT

8[90]

17-01-2019

61 BOLT M20X45 MODIFICATION DRG NO OFPM 640

01 6081 1 A[90]

17-01-2019

62 BOSS M12 X 20 OD X 65L[90] 17-01-2019

63 PARTITION PLATE UPPER DRIVER SIDE DRG NO

620 07 2001 1 C[90]

17-01-2019

64 PARTITION PLATE LOWER DRIVER SIDE DRG NO

620 07 2002 1 E[90]

17-01-2019

65 PARTITION PLATE MIDDLE LHS DRG NO 620 07

2003 1 C[90]

17-01-2019

66 PARTITION PLATE CO DRIVER SIDE DRG NO 620

07 2004 1 E[90]

17-01-2019

67 WASHER SEAT BASE ASSY[90] 17-01-2019

68 WASHER FRONT FLOORING[90] 17-01-2019

69 BOSS BRIGHT BAR DRG 620 01 1913 1 A[90] 17-01-2019

70 TUBE EXTENSION TUBE EXTENSION[90] 02-12-2019

Page 3/8



71 VFJ LOGO FOR CABIN STALLION[90] 02-12-2019

72 UNION LEAK OFF[90] 02-12-2019

73 P I P E C L I P[90] 02-12-2019

74 CLIP[90] 02-12-2019

75 BKT REVERSE BEEPER[90] 02-12-2019

76 PIPE CLIP ASSY EXHAUST PIPING[90] 02-12-2019

77 EXHAUST PIPE CLAMP 3 INCH[90] 02-12-2019

78 CLAMP RADIATOR PIPE[90] 02-12-2019

79 WHEEL SCOTCHE[90] 02-12-2019

80 BRACKET FOR AXLE LAMP[90] 02-12-2019

81 WASHER SPECIAL PART NO F4931410[90] 02-12-2019

82 CLIP 5 BY 8 INCHES[90] 02-12-2019

83 MANUFACTURER PLATE[90] 02-12-2019

84 VEHICLE IDENTIFICATION PLATE[90] 02-12-2019

85 PLATE[90] 02-12-2019

86 TAIL PIPE SUPPORT[90] 02-12-2019

87 BKT FILTER MTG[90] 02-12-2019

88 Sleeve drg no X 1201250 Hase for Stallion vehicle[90] 02-12-2019

89 SUB ASSY OF AIR RESERVOIR BKT[90] 02-12-2019

90 BRACKET AGB[90] 02-12-2019

91 SUB ASSY OF STRAP FUEL TANK MOUNTING[90] 02-12-2019

92 BRACKET BLACK OUT HEAD LAMP[90] 02-12-2019

93 BRACKET ON FRAME[90] 02-12-2019

94 RADIATOR MOUNTING BKT[90] 02-12-2019

95 PLATE F 7697914 C[90] 02-12-2019

96 SHIM PLATE 2 MM[90] 02-12-2019

97 SHIM PLATE 3 MM[90] 02-12-2019

98 SILENCER MTG BKT[90] 02-12-2019

99 STUD[90] 02-12-2019

Page 4/8



100 SA OF PIPE EXHAUST[90] 02-12-2019

101 TAIL PIPE[90] 02-12-2019

102 Banjo Washer C[90] 02-12-2019

103 SHOCK ABS MTG BKT RH[90] 02-12-2019

104 SHOCK ABS MTG BKT LH[90] 02-12-2019

105 Washer part no F4912215[90] 02-12-2019

106 BRACKET FUEL TANK BRACKET[90] 02-12-2019

107 WASHER PART NO F4952610[90] 02-12-2019

108 Plain Washer M 6[90] 02-12-2019

109 Plain Washer M 8[90] 02-12-2019

110 Plain Washer M 10[90] 02-12-2019

111 Plain Washer M 18[90] 02-12-2019

112 WASHER PART NO X4903610[90] 02-12-2019

113 Washer M 12[90] 02-12-2019

114 Washer 18 MM[90] 02-12-2019

115 WASHER PART NO X4903810[90] 02-12-2019

116 WASHER PART NO F4914300[90] 02-12-2019

117 Washer M12[90] 02-12-2019

118 LOCKING WASHER PART NO F4938210[90] 02-12-2019

119 WASHER PART NO F4930140[90] 02-12-2019

120 BKT CAB MTG REAR LH[90] 02-12-2019

121 BKT CAB MTG REAR RH[90] 02-12-2019

122 BKT BODY MTG FT DRG[90] 02-12-2019

123 BODY MTG 4TH RH LH[90] 02-12-2019

124 END BKT LH BRKT FOR CROSS MEMBER[90] 02-12-2019

125 END BKT[90] 02-12-2019

126 REAR SHOCK ABSR BKT RH[90] 02-12-2019

127 REAR SHOCK ABSR BKT LH[90] 02-12-2019

128 Washer PART NO F4949110[90] 02-12-2019

Page 5/8



129 Washer PART NO F4943215[90] 02-12-2019

130 Washer PART NO F4930240[90] 02-12-2019

131 Washer PART NO X4901810[90] 02-12-2019

132 Plain Washer m 12[90] 02-12-2019

133 Adaptor F0129115[90] 02-12-2019

134 Adaptor X0117615[90] 02-12-2019

135 Adaptor F7885500[90] 02-12-2019

136 Adaptor F0122615[90] 02-12-2019

137 BUSH 913193180000 Description : BUSH

913193180000 [ENR Registration]

07-03-2019

138 ADAPTOR NON RET VALVE Description :

ADAPTOR NON RET VALVE [ENR Registration]

07-03-2019

139 ADAPTOR PART NO X 0100230 C Description :

ADAPTOR PART NO X 0100230 C [ENR

Registration]

07-03-2019

140 ANGLE FOR ABC CONTROL VALVE MOUNTING

Description : ANGLE FOR ABC CONTROL VALVE

MOUNTING [ENR Registration]

07-03-2019

141 BONNET LIFTING HOOK Description : BONNET

LIFTING HOOK [ENR Registration]

07-03-2019

142 BONNET LIFTING ROD Description : BONNET

LIFTING ROD [ENR Registration]

07-03-2019

143 BRACKET GEAR CHANGE LEVER Description :

BRACKET GEAR CHANGE LEVER [ENR

Registration]

07-03-2019

144 BRACKET 675 57 310 Description : BRACKET 675

57 310 [ENR Registration]

07-03-2019

145 BUSH RR DOOR LOCK Description : BUSH RR

DOOR LOCK [ENR Registration]

07-03-2019

146 BUSH Description : BUSH [ENR Registration] 07-03-2019

147 COVER ASSY HEAD LAMP COVER REAR SIDE

Description : COVER ASSY HEAD LAMP COVER

REAR SIDE [ENR Registration]

07-03-2019

148 COVER ASSY. RHS (A.C. SYSTEM) Description :

COVER ASSY. RHS (A.C. SYSTEM) [ENR

Registration]

07-03-2019

Page 6/8



149 COVER ASSY. LHS (A.C. SYSTEM) Description :

COVER ASSY. LHS (A.C. SYSTEM) [ENR

Registration]

07-03-2019

150 CRANK ARM STEERING SYSTEM Description :

CRANK ARM STEERING SYSTEM [ENR

Registration]

07-03-2019

151 FLOOR PLATE (TROOPER COMPT) Description :

FLOOR PLATE (TROOPER COMPT) [ENR

Registration]

07-03-2019

152 FLOOR PLATE (DRIVER COMPARTMENT)

Description : FLOOR PLATE (DRIVER

COMPARTMENT) [ENR Registration]

07-03-2019

153 KEY (Steering System) [ENR Registration] 07-03-2019

154 LOCK SHAFT DRG NO 610 01 4101 1 B Description

: LOCK SHAFT DRG NO 610 01 4101 1 B [ENR

Registration]

07-03-2019

155 PIN Description : PIN [ENR Registration] 07-03-2019

156 SEAT BASE ASSEMBLY Description : SEAT BASE

ASSEMBLY [ENR Registration]

07-03-2019

157 SPECIAL WASHER Description : SPECIAL WASHER

[ENR Registration]

07-03-2019

158 SPRING 700 38 954 A Description : SPRING 700 38

954 A [ENR Registration]

07-03-2019

159 SPRING STD DRG NO 700 38 919 A Description :

SPRING STD DRG NO 700 38 919 A [ENR

Registration]

07-03-2019

160 SPRING 640 01 2104 1 A Description : SPRING 640

01 2104 1 A [ENR Registration]

07-03-2019

161 SPRING 640 01 2105 1 A Description : SPRING 640

01 2105 1 A [ENR Registration]

07-03-2019

162 SUPPORT PLATE STG SYSTEM Description :

SUPPORT PLATE STG SYSTEM [ENR Registration]

07-03-2019

163 TORSION BAR Description : TORSION BAR [ENR

Registration]

07-03-2019

164 WASHER GEAR BOX OFPM 640 04 1115 1 A

Description : WASHER GEAR BOX OFPM 640 04

1115 1 A [ENR Registration]

07-03-2019

165 COPPER WASHER Description : COPPER WASHER

[ENR Registration]

16-04-2019

Page 7/8



166 C Washer 1 by 8 inch Description : C Washer 1 by 8

inch [ENR Registration]

16-04-2019

167 Washer SPG holding Description : Washer SPG

holding [ENR Registration]

16-04-2019

168 WASHER PART NO F4933140 Description :

WASHER PART NO F4933140 [ENR Registration]

16-04-2019

169 S/A Shock Absorber of Bkt.Part No B6000301-VI

Description : S/A Shock Absorber of Bkt.Part No

B6000301-VI [ENR Registration]

16-04-2019

170 BKT Description : BKT [ENR Registration] 16-04-2019

171 FUEL TANK WITHOUT TOOL BOX TO FACILITATE

MTG OF AMMUNITION BOX FOR UPGRADED MPV

4X4 L F 9010193097000[90]

02-12-2019

172 POWDER COATING AND SCREEN PRINTING OF

NAMES ON DASHBOARD PANEL FOR UPGRADED

MPV 4X4 DRG NO 2679 57 31A[90]

18-06-2021

 

Registration No. : AALFA4197M

Initial Date of Registration : 17-01-2019

Downloaded at : 08/06/2026 11:47 pm

 

Conditions of Registration:

1. This Registration has been carried out based on self-declared documents furnished by Vendor.

2. Changes, if any, in Address or constitution of the Firm, major Machinery/Equipment or Technology should be intimated to the

Registration Authority immediately.

3. The Registration Authority reserves the right to cancel this Registration Certificate at any time.

4. Registration will be valid for 05 years with automatic renewal unless cancelled on account of administrative reasons.

 

 This is a system generated certificate. Hence no separate signature is required.

 

NOTE: It is only a registration of vendor. It does not grant any special supply status to the Vendor. It is for the purpose of
participation in Tender process only.

 

 

Powered by TCPDF (www.tcpdf.org)

Page 8/8

http://www.tcpdf.org

